

TEST REPORT

45903 / 1

Date received: 24-01-04  
 Date of test: 01-03-04  
 Date of issue: 05-03-04  
 Sample name: I.P.F. Finish (no Barrique & Art&Natura) - Sample 1.

Spett. IPF INDUSTRIA PARQUET FABRIANO S.R.L.  
 VIA DEL LAZZARETTO, S.N.  
 60044 FABRIANO (AN)  
 ITALY

Assessment of surface resistance to cold liquids EN 12720/97

Staining agents	Contact time 16 hrs	Contact time 1 hr	Contact time 10 min	Contact time 10 sec
	Evaluation*	Evaluation*	Evaluation*	Evaluation*
Acetic acid (sol. 10%)	5	/	/	/
Acetone	5	/	/	/
Ammonia (sol. 10%)	5	/	/	/
Red wine	5	/	/	/
Citric acid (sol. 10%)	5	/	/	/
Cleansing agent	5	/	/	/
Coffee (applied at 80 °C)	5	/	/	/
Disinfectant	5	/	/	/
Endorsing ink	2	/	/	/
Ethanol (sol. 48 %)	5	/	/	/
Ethyl-butyl acetate (1:1)	4	/	/	5
Olive oil	5	/	/	/
Paraffin oil	5	/	/	/
Sodium carbonate (sol. 10%)	5	/	/	/
Sodium chloride (sol. 15%)	5	/	/	/
Tea (applied at 80 °C)	5	/	/	/
Water	5	/	/	/
Beer	5	/	/	/

Evaluations:

/ not necessary  
 / not required  
 by the UNI 10944 std

5=no defects  
 4=slight change in colour or gloss  
 3=moderate change of colour or gloss  
 2=strong mark  
 1=surface detachment

Rating Class in accordance  
 with the UNI 10944

B

Head of Department

Chief Executive  
 Dott. Ing. Angelo Speranza

Sample name as declared by the company who asked for the test. This report relates to the samples submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety.

TEST REPORT

45904 / 1

Date received: 24-01-04  
 Date of test: 24-02-04  
 Date of issue: 05-03-04  
 Sample name: I.P.F. Finish (no Barrique & Art&Natura) - Sample 2.

Spett. IPF INDUSTRIA PARQUET FABRIANO S.R.L.  
 VIA DEL LAZZARETTO, S.N.  
 60044 FABRIANO (AN)  
 ITALY

Resistance of surfaces to cleaning products PTP 53/95

Test procedure:

The test consists in the application of a cotton wad soaked with the not diluted cleaning products on the surface. The products have been covered with a glass cover and left at normal ambiental conditions. After the specified time, the surface has been cleaned. A visual evaluation is carried out after 24 hours.

Contact time: 16 hours

Test results:

Products	Evaluations	Remarks
Alix Bagno	5	no defects
Ace bleach	5	no defects
Ammonia (sol. 10%)	5	no defects
Baysan multiuso	4	slight change in colour
Denaturated alcohol	5	no defects
Lyso-Form for kitchen	5	no defects
Viakal	5	no defects
Vetrol	5	no defects
Vim Liquid	5	no defects
Spic & Span	5	no defects
Mastro Lindo	5	no defects
Cif multiuso	5	no defects
Cif Spray with bleach	5	no defects
Cif Gel with bleach	5	no defects
Pronto Spray	5	no defects
Pronto Legno vivo	5	no defects
Pronto Legno pulito	4	slight change in colour
Red oil	5	no defects

Head of Department

Chief Executive  
 Dott. Ing. Angelo Speranza

Sample name as declared by the company who asked for the test. This report relates to the samples submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety.